



Hong Kong Government Recognized Service Supplier
Approved Laboratory of The Woolmark Company

Members of :

American National Standards Institute
American Society for Testing and Materials
British Standards Institute

Hong Kong Association for Testing, Inspection and Certification Limited
Hong Kong Toys Council

Test Report

Number: HKGH01197878 S2

Applicant: SAFARI HONG KONG LTD
RM 804 8/F TAI YAU BLDG
NO 181 JOHNSTON RD
WANCHAI
HK
Attn: JOYCE LEE

Date: Sep 01, 2011

*This is to supersede Report No.
HKGH01197878 S1 dated Aug 23, 2011*

Sample Description:

Three (3) sets of submitted sample said to be :

Item Name : **Wild Safari® North American Wildlife**

Item No.	Description	Labelled Age Group
220029	White Wolf	"3+"
222929	Wolf Pup	"3+"
223029	Raccoon	"3+"
223929	Opossum with Babies	"3+"
225729	Pine Tree	"3+"
227129	Coyote Pup	"3+"
227229	Coyote	"3+"
227329	Greater Roadrunner*	"3+"
233529	Hare	"3+"
273529	Black Bear	"3+"
273629	Black Bear Cub	"3+"
273729	Fox	"3+"
273829	Gray Wolf	"3+"
277929	Reindeer	"3+"
281929	Grizzly Bear	"3+"
282329	Arctic Fox	"3+"
283629	Beaver	"3+"
284729	Pronghorn Buck	"3+"

To be continued

For and on behalf of :
Intertek Testing Services HK Ltd.

Karen S.C. Ng
General Manager





Hong Kong Government Recognized Service Supplier
Approved Laboratory of The Woolmark Company

Members of :

American National Standards Institute
American Society for Testing and Materials
British Standards Institute

Hong Kong Association for Testing, Inspection and Certification Limited
Hong Kong Toys Council

Test Report

Number: HKGH01197878 S2

Sample Description:

Item Name

Item No.	Description	Labelled Age Group
290029	Moose	"3+"
290829	Bison	"3+"
291229	Buck	"3+"
291329	Doe	"3+"
291429	Fawn	"3+"
291529	River Otter	"3+"
291829	Mountain Lion	"3+"
292329	Elk	"3+"
295329	Desert Tortoise	"3+"
295429	American Badger*	"3+"
296129	Gray Squirrel	"3+"
297029	Bobcat*	"3+"

Packaging Provided : Yes
Country of Origin : China
Date sample received : Aug 01, 2011 and Aug 31, 2011
Testing period : Aug 01, 2011 to Aug 18, 2011 and Aug 31, 2011

Tests conducted:

As requested by the applicant, refer to attached page(s) for details.

Conclusion:

Tested samples	Standard	Result
Submitted sample sets	EN71-1 : 2011 for mechanical and physical properties	Pass
	EN71-2 : 2011 for Flammability test	Pass

For and on behalf of :
Intertek Testing Services HK Ltd.

Karen S.C. Ng
General Manager





Hong Kong Government Recognized Service Supplier
Approved Laboratory of The Woolmark Company

Members of :

American National Standards Institute
American Society for Testing and Materials
British Standards Institute

Hong Kong Association for Testing, Inspection and Certification Limited
Hong Kong Toys Council

Test Report

Number: HKGH01197878 S2

Tests Conducted

1 Mechanical and Physical Test

As per European Standard on Safety of toys EN71-1 : 2011.

Appropriate age group for testing : For ages over 3 years.

<u>Clause</u>	<u>Testing items</u>	<u>Assessment</u>
4*	General requirements	P
5	Toys intended for children under 36 months	NA
6	Packaging	NA
7	Warnings, markings and instructions for use	P#

Remark : P = Pass NA = Not Applicable

* = The following subclauses of Clause 4 of the standard were applicable : -

- 1) 4.1 Material cleanliness.
- 2) 4.7 Edges.
- 3) 4.8 Points and metallic wires.

= Age warning statement and indication of hazard was found on the packaging.

Date sample received : Aug 01, 2011 and Aug 31, 2011

Testing period : Aug 01, 2011 to Aug 18, 2011 and Aug 31, 2011





Hong Kong Government Recognized Service Supplier
Approved Laboratory of The Woolmark Company

Members of :

American National Standards Institute
American Society for Testing and Materials
British Standards Institute

Hong Kong Association for Testing, Inspection and Certification Limited
Hong Kong Toys Council

Test Report

Number: HKGH01197878 S2

Tests Conducted

2 Flammability Test

As per European Standard on Safety of Toys EN71-2:2011

<u>Clause</u>	<u>Testing items</u>	<u>Assessment</u>
4.1	General	P
4.2	Toys to be worn on the head	NA
4.3	Toy disguise costumes and toys intended to be worn by a child in play	NA
4.4	Toys intended to be entered by a child	NA
4.5	Soft filled toys	NA

Remark : P = Pass NA = Not applicable

Date sample received : Aug 01, 2011 and Aug 31, 2011
Testing period : Aug 01, 2011 to Aug 18, 2011 and Aug 31, 2011



Hong Kong Government Recognized Service Supplier
Approved Laboratory of The Woolmark Company
Members of :
American National Standards Institute
American Society for Testing and Materials
British Standards Institute

Hong Kong Association for Testing, Inspection and Certification Limited
Hong Kong Toys Council

Test Report

Number: HKGH01197878 S2

Tests Conducted





Hong Kong Government Recognized Service Supplier
Approved Laboratory of The Woolmark Company

Members of :

American National Standards Institute
American Society for Testing and Materials
British Standards Institute

Hong Kong Association for Testing, Inspection and Certification Limited
Hong Kong Toys Council

Test Report

Number: HKGH01197878 S2

Tests Conducted



End of report



Hong Kong Government Recognized Service Supplier
Approved Laboratory of The Woolmark Company

Members of :

American National Standards Institute
American Society for Testing and Materials
British Standards Institute

Hong Kong Association for Testing, Inspection and Certification Limited
Hong Kong Toys Council

To: SAFARI HONG KONG LTD

Ref: FC-2011-7111

Attention: JOYCE LEE

Date: Sep 01, 2011

Re : Report Revision Notification

Intertek Testing Services Report Number HKGH01197878 Dated Aug 18, 2011

Please be informed that all the content recorded in the above captioned report will be void. This captioned report is now superseded by a revised Intertek Testing Services report, HKGH01197878 S1.

Thank you for your attention.

For and on behalf of :
Intertek Testing Services HK Ltd.



Karen S.C. Ng
General Manager